Parts List

Ref. Ref.

No Description Qty. No.  Part No. Description Qty.
1 Cover 1 29 515408 Trunnion Guide |
2 Logo 2 29A 514985 Spacer 2
3 Hex Nut, 1/4”-20 1 30 513201 Button Head Screw, 1/47-20 x 3/4" 2
- Internal Retaining Ring 1 31 222458 Setscrew, 5/16"-18 x 1/4" 1
5 Bearing and Shaft Assembly, Long 1 32 503576 Drive Hub 1
6 Tracking Wheel b 33 513623 Pan Head Screw, 6-32 x 5/16" 1
7 Wheel Plate i 34 502885 Indicator 1
8 Carriage Bolt, 1/47-20 x 1-1/2" 1 35 514393 Button Head Screw, 1/47-20 x 1/2” 3
8 Pan Head Screw, 10-24 x 5/16” 8 36 515395 Platen, 1" 1

10 Hinge 2 37 515397 Platen, 1/2" 1
11 Hex Nut, 10-24 4 38 515396 Curved Platen, 1/2" ]
12 Frame 1 39 514642 Cover Lock Knob 1
13 Warning Label 1 40 222460 Setscrew, 5/16”-18 x 3/8" 2
14 Socket Head Cap Screw, 1/4”-20 x 1-1/2" 2 41 515380 Table 1
15 Internal Retaining Ring 2 42 126315 Carriage Bolt, 1/4”-20 x 1" 1
16 Bearing and Shaft Assembly, Short 2 43 503782 Knurled Nut 1
17 Idler Wheel 2 44 514746 Setscrew, 5/16"-18 x 1" 1
1 Idier Wheel Guard 1 45 102634 Hex Nut, 5/16"-18 1
Spring 1 46 514393 Button Head Screw, 1/47-20 x 1/2" 2
External Retaining Ring 1 47 515418 Trunnion 1
Socket Head Cap Screw, 1/4"-20 x 1/2" 1 48 514490 Flat Washer, 1-1/8" 1
Flat Washer, 5/8” 1 49 513739 Flat Washer, 3/4" 1
Wheel Bracket 1 50 515394 Table Lock Knob 1
Tracking Control Knob 1 51 515472 Sanding Belt, 80 grit, Garnet 1" x 42" 1
Drive Wheel and Bearing Assembly 1 — 515474 Sanding Belt, 150 grit, Garnet 17 x 42~ 1
Socket Head Cap Screw, 5/16"-18 x 5/8" 1 —_ 515479 Sanding Belt, 220 grit, Alum. Oxide 1" x 42" 1
Clamp 1 62 513776 Eccentric Mounting Tubes 2
28 Nameplate Label 1 53 515568 “8” Clip 1
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